

INOSINE PRANOBEX IN THE TREATMENT OF HIV INFECTION: A REVIEW

C. DE SIMONE,* G. FAMULARO,^{†‡} S. TZANTZOGLOU,[§] S. MORETTI[§] and E. JIRILLO^{||}

*Malattie Infettive and [†] Clinica Medica, University of L'Aquila; [§]Malattie Infettive, University of Rome; ^{||}Immunologia, University of Bari, Italy

Abstract — Inosine pranobex (InPx) could prove a valuable and innovative approach to the treatment of HIV-infected patients, since InPx administration has been shown in two multicenter trials to effectively delay the progression of HIV infection to overt AIDS. However, further studies are strongly required to optimize both the dosage of inosine pranobex and the administration schedules. Furthermore, clinical trials evaluating combination therapy of HIV infection with both InPx and zidovudine should ultimately provide an important advance in the management of HIV-infected patients. Our finding that concomitantly administered InPx to zidovudine-receiving patients increased the plasma levels of zidovudine as well as prolonged zidovudine mean half-life during InPx treatment suggests several potential advantages of the combination treatment with both InPx and zidovudine, such as a need for lower zidovudine dosage and a longer interval period between administering zidovudine to obtain sustained plasma levels as well as a potential to enhance residue immune function resulting from inosine pranobex treatment.

Inosine pranobex (isoprinosine, InPx), the paracetamidobenzoic acid salt of *N,N*-dimethylamino-2-propanol : inosine in a 3 : 1 molar ratio, has been shown to enhance the function of various cells of the immune system in several studies both *in vitro* and *in vivo* (Glasky & Gordon, 1986; Binderup, 1985; Exon, Henningsen, Koller & Talcott, 1986). The immunoenhancing properties of InPx seem to be strictly dependent on an increased production of cytokines, notably interleukin-1 (IL-1), interleukin-2 (IL-2), or both (Fischbach & Talal, 1985; Wiranowska-Stewart & Hadden, 1986; Tsang, Sei & Bekesi, 1987; Hershey, Bindon, Bradley & Hasic, 1984). Furthermore, InPx was recently proved to strongly increase the gamma-interferon (IFN) production by mitogen-driven peripheral blood mononuclear cells (PBMCs) (De Simone, Santini & Tzantzoglou, 1991).

InPx has also been reported to augment *in vitro* the expression on the murine splenocyte surface of T-lineage and B-lineage specific molecules, such as theta and CR3 antigens, respectively (De Simone *et al.*, 1991; Touraine, Hadden & Touraine, 1980; Renoux, Renoux & Degenne, 1979a).

Furthermore, InPx is able to enhance mitogen-driven lymphocyte activation and proliferation in both humans and animal models (Morin, Grischelli

& Daguillard, 1979; Hadden, Hadden & Coffey, 1976; Renoux, Renoux & Guillaumin, 1979b). The finding that InPx enhances the lymphocyte proliferative response to lectins which act mainly via T-cell enrollment, such as phytohemagglutinin (PHA) and concanavalin A (Con A), or via the recruitment of both T- and B-cells, such as pokeweed-mitogen (PWM), or via only B-lymphocytes, such as lipopolysaccharide (LPS), clearly points out the ability of InPx to recognize various cell targets. However, under different experimental conditions the cell subset which is first driven to activation and proliferation is strongly affected by InPx concentrations in the culture medium. Furthermore, although the mitogen-stimulated activity of suppressor T-lymphocytes has been shown to be both induced and suppressed by InPx in different assays (Touraine *et al.*, 1980; Renoux *et al.*, 1979a; Rey, Cupissol, Thierry, Esteve & Serrou, 1983), the biological significance of these effects remains to be established. Moreover, while the PWM-induced production of IgG-containing peripheral blood lymphocytes was augmented (Hersey *et al.*, 1984), which may indicate inhibition of suppressor cell activity or stimulation of helper activity, the characteristically high immunoglobulin synthesis by patients with systemic lupus

[†] Author to whom correspondence should be addressed at: Cattedra di Clinica Medica, Dipartimento di Medicina Interna e Sanità Pubblica, Via S. Sisto, 67100 L'Aquila, Italy.

erythematosus was decreased by *in vitro* incubation with InPx (Nakamura, Miyasaka, Pope, Talal & Russell, 1983). A concentration-related effect has been suggested, due to the enhancement of suppressor T-lymphocyte activity at relatively high concentrations both *in vitro* and *in vivo* (Touraine *et al.*, 1980), while the augmentation of helper T-lymphocyte activity is predominant at lower concentrations. Overall, these data strongly suggest that, at least under *in vitro* conditions, InPx could affect the proliferative response of immune cells via acting on the network of both helper and suppressor T-circuits. However, the mechanisms accounting for the recruitment *in vivo* of either helper or suppressor circuits remain to be established.

The cytotoxic activity of natural killer (NK) cells is strongly increased following the *in vitro* pre-treatment of PBMCs with InPx. This effect, which is independent of gamma-IFN, seems to be strictly related to the blocking by InPx of the inhibitory action on NK activity exhibited by monocytes contaminating the cell suspensions (De Simone *et al.*, 1991). There are no data available about the ability of InPx to affect the lymphokine-activated killer (LAK) cell activity.

Finally, by direct interaction *in vitro*, InPx has been shown to stimulate various indices of metabolic activity of macrophages and monocytes (Joseph, Capron, Tonnel, Gosset & Meunier, 1982; Wybran, 1978; Zerial & Werner, 1981).

Con A-induced monocyte chemotaxis is depressed in cells from cancer patients; *in vitro* exposure to InPx or to 48-h supernatants obtained from mononuclear cells pre-treated with the drug restored chemotaxis to normal or near normal levels (Tsang, Fudenberg, Pan, Gnagy & Bristow, 1983). Furthermore, incubation with InPx *in vitro* stimulated IL-1 production by human monocytes and alveolar macrophages, as reported above (Hersey *et al.*, 1984) and increased the levels of lysosomal enzymes in the latter (Joseph *et al.*, 1982). However, in antigen-driven lymphocyte cultures InPx could not replace the helper function of monocytes on specific lymphocyte proliferative responses (Ballet, Morin, Schmitt & Agradart, 1982).

ANTIVIRAL ACTIVITY OF InPx

InPx exhibits *in vitro* antiviral activity, although to a somewhat lesser degree as compared with other compounds, such as ribavirin, acycloguanosine, foscarnet, zidovudine (AZT), and IFNs (De Simone *et al.*, 1991; Chany & Cerutti, 1977; Muldoon,

Mezny & Jackson, 1972; Chang & Weinstein, 1973). InPx is able to inhibit the replication of both RNA-viruses, such as echo, rhino, and polioviruses, and DNA-viruses, such as adeno, herpes, and cytomegaloviruses (De Simone *et al.*, 1991). Furthermore, InPx proved to strongly enhance the *in vitro* PBMC proliferative response following challenge with both herpes and myxoviruses (Morin *et al.*, 1979; Hadden *et al.*, 1976; Pompidou *et al.*, 1985a), demonstrating the ability of InPx to enhance virus-specific immune responses, at least in *in vitro* experiments. In addition, InPx has antiretroviral activity, as shown by the finding of reduced levels of reverse transcriptase as well as of p24 and gp120 antigens in HIV-infected lymphocyte cultures treated with InPx (De Simone, De Marco, Arancia, Tzantzoglou, Paradisi & Sorice, 1989b; Pompidou, Zagury, Gallo, Sun, Thornton & Sarin, 1985b) as compared with control cultures. It has been postulated that InPx exhibits its antiretroviral activity either by inhibiting the transduction of HIV through the helper T-cell membrane or by preventing DNA incorporation into the nucleus. Moreover, in InPx-treated HIV-positive cultures the absolute counts of CD4⁺ lymphocytes were significantly higher than in untreated lymphocyte cultures (De Simone *et al.*, 1989b). On the other hand, other studies reported that InPx has minimal or even no antiviral activity against HIV (Pompidou *et al.*, 1985b; Schinazi, Cannon, Arnold & Martino-Saltzman, 1988). Furthermore, despite available literature reporting conflicting data about the efficacy of InPx in inhibiting HIV replication, concentrations of InPx above 200 µg/ml seem to result in a strong antiretroviral activity in *in vitro* experiments (Campoli-Richards, Sorkin & Heel, 1986). Clearly, further studies are warranted to better understand the molecular mechanisms accounting for the putative antiretroviral activity of InPx. However, InPx does not increase HIV production by activating CD4⁺ lymphocytes bearing integrated proviral RNA, as demonstrated by most reports (De Simone *et al.*, 1989b; Pompidou *et al.*, 1985b).

In vivo administered InPx (4 g per day throughout at least 6 days) proved to significantly reduce the sign and symptom scores in both experimental viral infections and human viral diseases, such as hepatitis, herpes and cytomegalovirus infections (De Simone *et al.*, 1991; Muldoon *et al.*, 1972; Chang & Weinstein, 1973; Chany & Cerutti, 1977; Ohnishi, Kosuzume, Inaba, Ohkura, Shimada & Suzuki, 1983). In fact, most studies showed a trend toward a better outcome of patients treated with InPx in

comparison with control patients, as demonstrated by both clinical course and laboratory data as well as by shorter hospitalization and fewer relapses. Furthermore, no consistent toxicity ascribed to InPx has been found in these *in vivo* studies, as demonstrated by the equal number of patients in both InPx and placebo groups who prematurely discontinued their drug. Available reports clearly indicate that the most frequent InPx-related adverse effects occurring during *in vivo* treatment are mild gastric distress and, notably in patients with previously reported acute gout, hyperuricemia and hyperuricuria, due to the degradation of the inosine moiety to uric acid (De Simone *et al.*, 1991) as occurs in the metabolism of natural purine.

EFFECTIVENESS OF InPx IN TREATING HIV-INFECTED PATIENTS

Since it is estimated that more than 5 million people worldwide are currently infected with HIV and the acquired immunodeficiency syndrome (AIDS) may ultimately develop in the great majority of these patients, effective therapeutic regimens are urgently needed. Furthermore, the treatment with AZT, which is the only licensed drug exhibiting effective *in vivo* antiretroviral activity, thus resulting in delaying HIV-related disease progression, is usually associated with often life-threatening side-effects, such as anemia, neutropenia, and bone marrow toxicity, requiring blood transfusion and/or reducing the dose of AZT (Fischl *et al.*, 1987; Volberding *et al.*, 1990).

The goal of an effective treatment of HIV infection should include a strong antiretroviral activity and the enhancement of residue immune function as well as the reduction of both HIV- and drug-related complications usually occurring throughout the disease course. Therefore, either multidrug regimens or treating HIV-infected patients with a single compound with both antiretroviral activity and immunoenhancing properties are required to effectively delay the progression of HIV infection and to prevent the occurrence of both serious infections and cancer.

The administration to HIV-infected patients of a biological response modifier with immunoenhancing properties, such as InPx, could result in an increase of retroviral replication by activating CD4⁺ lymphocytes bearing integrated proviral DNA. InPx, in spite of the ability of being co-mitogenic for T-cells under *in vitro* conditions, did not prove, alone or in combination with AZT, to enhance *in*

vitro HIV production, as reported above. Overall, these data prompted several authors to test the *in vivo* efficacy of InPx in treating HIV-infected patients. Preliminary reports showed that, in patients with the AIDS-related complex (ARC) as well as in HIV⁺ subjects with persistent generalized lymphadenopathy (PGL), InPx somewhat restores the immune function, as demonstrated by the enhancement of both T-cell proliferative response to mitogens (Pompidou *et al.*, 1985b; Tsang, Zanjani, Warner & Bekesi, 1986; Tsang, Roboz & Bekesi, 1987; Grieco *et al.*, 1984) and NK cell cytotoxicity (Wallace & Bekesi, 1986; Bekesi, Tsang, Wallace & Roboz, 1987). Furthermore, Wallace and co-workers have also suggested the ability of InPx to improve the course of HIV infection, as evaluated using strict clinical standpoints (Wallace & Bekesi, 1986).

Both the pharmacological properties of InPx and the good tolerance of administration (Jones, Dyken, Huttenlocher, Jabbour & Maxwell, 1982) prompted an assessment, in two multicenter, controlled trials, of the efficacy of administering InPx in the early stages of HIV infection to delay the disease progression and to restore the host's immunocompetence (De Simone *et al.*, 1989a; Pedersen *et al.*, 1990).

In the Italian multicenter trial (De Simone *et al.*, 1989a) 553 HIV⁺ patients were enrolled into the study. According to the Centers for Disease Control (CDC) classification system for HIV infection (CDC, 1985), 163 (62%) individuals in the InPx group were classified as CDC group II (asymptomatic infection), 83 (32%) as CDC group III, and only 15 as CDC group IV C2, since they exhibited both oral hairy leukoplakia and candidiasis, whereas in the placebo group 187 (61%), 87 (30%), and 27 (9%) individuals were classified as CDC group II, III, and IV C2, respectively. The two groups were well-matched as far as the demographic characteristics are concerned, such as age, sex, previous treatments, and high-risk behavior for HIV infection. Furthermore, most patients who entered into the study were drug addicts (189 and 213 in InPx-treated and in the placebo group, respectively), whereas only 72 and 79 individuals in the InPx and the placebo groups, respectively, were accounted for by homosexuals, heterosexuals, and hemophiliacs. InPx treatment (4 g per day throughout 3 months) resulted in a slight improvement from a clinical standpoint as compared with untreated patients (Table 1). In fact, none of the subjects completing the trial was "*de novo*" diagnosed to have an AIDS-defining condition such as tuberculosis, *Pneumocystis carinii* pneumonia or Kaposi's

Table 1. Effects of InPx on clinical and immunological parameters

	InPx		Placebo	
	Day 0	Day 90	Day 0	Day 90
HbsAg +	14	14	16	16
p24 +	9	9	9	9
CDCII	163	136	178	146
CDC III	83	90	87	96
CDC IV C2	15	35	27	50
Fever	7	6	10	15
Diarrhea	10	7	9	11
Weight loss	9	8	8	7
Minor infections	11	12	2	11*
CD4 ⁺ /mm ³	538 ± 109	503 ± 141	651 ± 119	618 ± 108
CD8 ⁺ /mm ³	992 ± 109	881 ± 232**	1008 ± 159	1103 ± 136
CD4 ⁺ /CD8 ⁺	0.55 ± 0.15	0.60 ± 0.21	0.64 ± 0.10	0.56 ± 0.01
CD8 ⁺ /HNK-1 ⁺	201 ± 54	278 ± 114**	234 ± 98	240 ± 138

* $P < 0.02$; ** $P < 0.01$.

(Modified from De Simone *et al.*, 1989a.)

sarcoma. Moreover, no increase, and rather a trend towards decrease, in the number of individuals with chronic diarrhea, chronic or recurrent fevers, or minor infections was found in the InPx-treated group. However, by using the CDC classification system to assess HIV infection progression, a comparable progression rate from CDC group II toward more advanced stages (groups III and IV) was observed in both InPx-receiving and untreated patients. Finally, in both groups a trend, although not statistically significant, toward a reduction of peripheral blood CD4⁺ T-lymphocyte counts was found throughout the study period. On the other hand, in InPx-receiving subjects a reduced frequency of circulating CD8⁺ cells was found at the end of the study period as compared with pre-treatment values, whereas in control subjects CD8⁺ lymphocytes were slightly increased. Therefore, the peripheral blood CD4⁺/CD8⁺ cell ratio was higher following InPx as compared with placebo treatment.

Finally, preliminary data indicate that *in vivo* administered InPx, at least under the dosage and duration treatment schedule of this trial, could result in an increased frequency of the CD8⁺ HNK-1⁺ cell subset. However, the biological and clinical relevance of this finding requires further investigation. None of the InPx-receiving patients was withdrawn because of toxicity and/or side-effects reasonably related to the treatment.

The Scandinavian trial (Pedersen *et al.*, 1990) was a randomized, double-blind placebo-controlled study performed to assess the efficacy of InPx treatment in delaying the infection progression in HIV-positive patients in whom overt AIDS had not

yet developed. A total of 816 HIV-infected patients, ranging in age from 18 to 75, who were seropositive for HIV antibody on both enzyme immunoassay and immunoblot assay, entered into the study. The presence of AIDS according to the CDC 1985 definition was considered a strict exclusion criterion. Patients were stratified into three subgroups according to their CD4⁺ cell count (< 200, 200–500, > 500 × 10⁶ per liter). Within each subgroup, the patients were randomly assigned to receive either InPx (1 g) or placebo three times daily for a total of 3 g/per day throughout 6 months. The patients in the InPx group as well as in the placebo group were comparable in terms of sex, high-risk behavior, age, body weight, medical history within 3 months of study entry, clinical staging, general well-being according to the visual-analog scale, substrata according to CD4⁺ cell count, and the mean number of both CD4⁺ and CD8⁺ peripheral blood lymphocytes at baseline. Non significant differences between the groups included a lower CD4⁺ cell count and a higher frequency of thrush, hair leukoplakia, diarrhea, and unexplained weight loss in the placebo group.

The major difference with respect to the Italian study, in addition to the InPx dosage and duration of treatment (4 g for 3 months and 3 g daily for 6 months, in the Italian and in the Scandinavian trials, respectively) was that 82.8% of the patients were homosexual or bisexual, whereas intravenous drug abusers and hemophiliacs accounted for only 10% of the patients enrolled in the trial. The remaining 60 patients were heterosexual and had no identifiable risk factors for HIV infection.

Table 2. Disease progression according to CDC Group at base line

CDC Group at base line	Number of Patients		
	Group II	Group IV without AIDS	AIDS
InPx Group			
CDC II or III	307	62	1*
CDC IV without AIDS		41	1
Total	307	103	2*
Placebo Group			
CDC II or III	288	65	15*
CDC IV without AIDS		50	2
Total	288	115	17*

* $P < 0.001$ in comparison between InPx and placebo groups. (Modified from Pedersen *et al.*, 1990.)

A potentially important bias of the Scandinavian study was the substitution after the study was ended of the CDC classification system for a modified Walter Reed Staging Classification (Redfield, Wright & Tramont, 1986), which was used in the early trial design. The substitution was well reasoned, but could somewhat affect the study conclusions.

AIDS developed in 17 patients (4%) in the placebo group as compared with two (0.5%) in the InPx group ($P < 0.001$) (Table 2). However, no difference could be detected between InPx- and placebo-receiving patients with respect to disease progression according to the modified Walter Reed Staging Classification, the primary end point designated before the study began. Furthermore, no significant difference was found between the two groups in the number of patients whose condition progressed from CDC group II or III to CDC group IV (without AIDS) or in the number who acquired any of the diseases defining group IV, but that are not considered indicative of AIDS, with the exception of thrush, which developed in 11.2% of those in the InPx group and in 15.6% of those in the placebo group ($P = 0.05$).

The progression rate to AIDS was always more marked in the placebo group, irrespective of the CD4⁺ cell count at entry into the study. *Pneumocystis carinii* pneumonia was the most common AIDS-defining disease, accounting for more than 50% of all cases, which occurred in the patients whose condition progressed to AIDS throughout the study period. The progression to AIDS proved significantly associated ($P < 0.001$) with the treatment group and a lower CD4⁺ cell count at baseline.

The CD4⁺ lymphocytes decreased during the study period, although no significant difference was found between patients receiving either InPx or placebo. A decrease to a similar degree in the peripheral blood CD4⁺/CD8⁺ cell ratio was also observed in both groups. Finally, no significant difference between InPx- and placebo-treated patients was found with respect to the absolute CD8⁺ cell counts.

Adverse events were recorded with equal frequency in both groups. Furthermore, no serious adverse event was recorded throughout the study period.

A supplementary analysis was performed following an optional 24-week open treatment phase (Thorsen & The Scandinavian Isoprinosine Study Group, 1991). Five hundred and ninety-six patients, equally distributed between the randomization groups, accepted open treatment. Within 48 weeks, 10 patients (2.4%) assigned InPx and 27 patients (6.4%) assigned placebo progressed to overt AIDS ($P < 0.005$). Supplementary analysis according to intention-to-treat principles showed similar results. No effect was observed on the HIV-related progressive fall in CD4⁺ cell count. The number and severity of adverse reactions were low and the types of reaction benign. No major toxicity was observed. Therefore, the open phase of the trial further supports the hypothesis that HIV-positive individuals without overt AIDS could safely and, at least to some degree, effectively be treated with InPx within an observation period of 1 year.

The results of the Scandinavian trial are interesting and provocative; however, the conclusion that InPx could delay the progression of HIV infection to overt AIDS has to be regarded with some caution. In fact, despite a reduced progression rate to overt AIDS in

InPx-receiving patients, the authors were not able to demonstrate the ability of InPx, at least under this treatment schedule, to delay the progression of HIV infection as an absolute rule, as shown by a similar number of patients whose condition progressed from CDC group II or III to CDC group IV without AIDS in both the InPx and placebo groups. Therefore, the efficacy of InPx in treating HIV-infected patients requires further investigation.

Both the Italian and the Scandinavian studies clearly indicate that InPx treatment does not result *in vivo* in an increased frequency of peripheral blood CD4⁺ lymphocytes, which are the main target of HIV infection. However, these data do not rule out the possibility that InPx could act *in vivo* by enhancing the function of the remaining T-cells as well as the NK activity, as reported by previous studies (Glasky & Gordon, 1986; Binderup, 1985; Exon *et al.*, 1986; Fischbach & Talal, 1985; Tsang *et al.*, 1987a; Pompidou *et al.*, 1985a; Tsang *et al.*, 1986, 1987b; Wallace & Bekesi, 1986; Bekesi *et al.*, 1987). Furthermore, InPx has only to a certain degree antiviral activity against HIV, as described above (Schinazi *et al.*, 1988; Pompidou *et al.*, 1985a), somewhat supporting this hypothesis.

InPx IN COMBINATION THERAPY OF HIV INFECTION

The demonstrated ability of InPx to positively affect the clinical course of HIV infection, in spite of both the slight antiretroviral activity and of not restoring immune function, as shown by the trend toward a decrease of CD4⁺ cell counts in InPx-receiving patients in both the Italian and the Scandinavian trials, suggests that the administration of InPx together with a compound exhibiting a strong antiretroviral activity, such as AZT, could be more effective than treatment with either alone.

The 3- or 6-month treatment period may be reasonably regarded as short, therefore suggesting a potential bias with respect to the study design of both the Italian and the Scandinavian trials. However, the results of these trials, although preliminary, are encouraging and point out that this approach in treating HIV infection to delay the progression rate to AIDS requires further investigation to optimize both the InPx dosage and administration schedules. Clinical trials comparing InPx with antiretroviral drugs, notably AZT, and combination therapy seem to be warranted.

The recently reported ability of InPx to affect *in vivo* the clearance rate of AZT (De Simone *et al.*,

1988; De Simone, Tzantzoglou, Vullo, Catania & Trinchieri, 1989c) suggests that the concomitant administration of InPx to AZT-receiving HIV-infected patients could be useful in reducing AZT dosage as well as the AZT-related side-effects. The assay of plasma AZT levels in HIV-infected subjects also receiving InPx showed a higher mean peak plasma level as well as an higher mean nadir level of AZT as compared with patients receiving AZT only. Furthermore, following 7 days of treatment with either AZT or AZT plus InPx, we found that the AZT plasma levels were significantly higher in patients receiving both drugs than in those taking AZT only. The area under the plasma concentration-time curve was significantly increased in patients receiving both AZT and InPx as well as the plasma half-life of the elimination phase of AZT was shorter in patients administered AZT only with respect to subjects also receiving InPx. These findings point out that InPx strongly affects *in vivo* the clearance rate of AZT. However, the understanding of the molecular mechanisms accounting for this effect requires further investigation. The report that concomitantly administering probenecid to AZT-receiving patients results in the inhibition of AZT glucuronidation as well as of renal excretion (Wellcome Product Monograph, 1989) could indirectly suggest that InPx may affect AZT metabolism by inhibiting the glucuronidation of the latter. However, further studies are needed to better understand this issue.

The finding that concomitantly administered InPx to AZT-receiving patients increased AZT plasma levels as well as prolonged AZT mean half-life during InPx treatment suggests several potential advantages of the combination treatment with both InPx and AZT, such as a need for lower AZT dosage and a longer interval period between AZT doses to obtain sustained plasma levels as well as a potential to enhance residue immune function resulting from InPx treatment.

The clinical, virologic, and immunologic effects of combination therapy with both InPx (4 g per day) and ribavirin (800 and 1200 mg per day, respectively) for up to 3 months in HIV-culture positive homosexual men have been recently evaluated (Schulof *et al.*, 1990). The patients who entered the study were asymptomatic (CDC group II), or had PGL (CDC group III), or exhibited prior histories of minor HIV-related infections. No patient had ARC symptoms (CDC group IV-A) or AIDS-defining infections or tumors (CDC group IV-C2). However, no evidence was provided in this study that the combination of InPx and ribavirin could lead to any

improvement in the clinical status of HIV-infected patients. The treatment was associated with a generalized lymphopenia affecting all lymphocyte subsets, including CD4⁺ cells, which was partially reversible after stopping treatment. Since previous trials of ribavirin alone reported similar effects on absolute lymphocyte counts (Roberts, Heseltine & Mansell, 1987; Vernon & Schulof, 1987) as well as ribavirin can concentrate in erythrocytes therefore resulting in shortened red cell survival (Canonico *et al.*, 1984), it is likely that the reduced lymphocyte counts could be due to ribavirin, more than InPx, cellular uptake and direct cytotoxicity.

Furthermore, no improvements were noted in this study in *in vitro* antigen-driven lymphoproliferative responses as well as in NK cell cytotoxicity, which is consistent with previous studies of immunomodulating properties of ribavirin (Peary *et al.*, 1980). Therefore, this trial seems to indicate that the combination therapy with both InPx and ribavirin does not restore *in vivo* the immune competence of HIV-infected patients. However, the small number of the patients entered the study points

out that further studies are needed to better understand this issue. Furthermore, whether higher InPx dosage or different administration schedules could result in a better outcome as well as in the recovery of immune functions in HIV-positive subjects also receiving ribavirin remains to be established.

In conclusion, InPx could prove a valuable and innovative therapy for treating HIV-infected patients, since InPx treatment has been shown in two multicenter trials to effectively delay the progression of HIV infection to overt AIDS. However, further studies are strongly required to optimize both InPx dosage and administration schedules. Furthermore, clinical trials evaluating the combination therapy of HIV infection with both InPx and AZT should ultimately provide an important advance in the management of HIV-infected patients.

Acknowledgements — This work was supported in part by Ministero della Sanità and Istituto Superiore di Sanità AIDS Project 1990–1991.

REFERENCES

- BALLET, J. J., MORIN, A. M., SCHMITT, C. & APRAGART, M. (1982). Effect of isoprinosine on *in vitro* proliferative responses of human lymphocytes stimulated by antigen. *Int. J. Immunopharmac.*, **4**, 151–157.
- BEKESI, J. G., TSANG, P. H., WALLACE, J. I. & ROBOZ, J. P. (1987). Immunorestorative properties of isoprinosine in the treatment of patients at high risk of developing ARC or AIDS. *J. clin. Lab. Immun.*, **24**, 155–161.
- BINDERUP, L. (1985). Effects of isoprinosine in animal models of depressed T-cell function. *Int. J. Immunopharmac.*, **7**, 93–101.
- CAMPOLI-RICHARDS, D. M., SORKIN, E. M. & HEEL, R. C. (1986). Inosine pranobex. *Drugs*, **32**, 383–424.
- CANONICO, P. G., KASTELLO, M. O., SPEARS, C. T., *et al.* (1984). Effects of ribavirin on red blood cells. *Toxic. appl. Pharmac.*, **74**, 155–162.
- CENTERS FOR DISEASE CONTROL (1985). Revision of the case definition of acquired immunodeficiency syndrome for national reporting. *Morbid. Mortal. wklly Rep.*, **34**, 373–375.
- CHANG, T. W. & WEINSTEIN, L. (1973). Antiviral activity of isoprinosine *in vitro* and *in vivo*. *Am. J. Med. Sci.*, **265**, 143–146.
- CHANY, C. & CERUTTI, I. (1977). Enhancement of antiviral protection against encephalomyocarditis virus by a combination of isoprinosine and interferon. *Arch. Virol.*, **55**, 225–231.
- DE SIMONE, C., ALBERTINI, F., ALMAVIVA, M., ANGARANO, G., CHIODO, F., COSTIGLIOLA, P., DELIA, S., FERLINI, A., GRITTI, F., MAZZARELLO, G., MILAZZO, F., MONTRONI, M., NARCISO, P., PASTORE, G., RAISE, E., SANTINI, G., SORICE, F., TERRAGNA, A., VISCO, G. & VULLO, V. (1989a). Clinical and immunological assessment in HIV+ subjects receiving inosine-pranobex. A randomised, multicentric study. *Med. Oncol. Tumor Pharmacother.*, **6**, 63–67.
- DE SIMONE, C., DE MARCO, F., ARANCIA, G., TZANTZOGLU, S., PARADISI, S. & SORICE, F. (1989b). Influence of methisoprinol (isoprinosine) on HIV-infected human lymphocytes: *in vitro* immunological, virological and ultrastructural studies. *J. clin. Lab. Anal.*, **3**, 321–328.
- DE SIMONE, C., FERRAZZI, M., BITONTI, F., FALCIANO, M., TZANTZOGLU, S., DELIA, S. & SORICE, F. (1988). Pharmacokinetics of zidovudine and concomitant inosine-pranobex in AIDS patients. *Immunopharmac. Immunotoxic.*, **10**, 437–441.
- DE SIMONE, C., SANTINI, G. & TZANTZOGLU, S. (1991). Il metisoprinolo nell'esperienza internazionale. *Chemioterapia*, in press.

- DE SIMONE, C., TZANTZOGLU, S., VULLO, V., CATANIA, S. & TRINCHIERI, V. (1989c). Inosine pranobex and zidovudine metabolism. *Lancet*, **II**, 8669.
- EXON, J. H., HENNINGSEN, G. M., KOLLER, L. D. & TALCOTT, P. A. (1986). The selectivity of isoprinosine, NPT 15392, avridine and cyclophosphamide on multiple immune responses in rats. *Int. J. Immunopharmac.*, **8**, 53–62.
- FISCHBACH, M. & TALAL, N. (1985). Ability of isoprinosine to restore interleukin-2 production and T cell proliferation in autoimmune mice. *Clin. expoImmun.*, **61**, 242–247.
- FISCHL, M. A., RICHMAN, D. D., GRIECO, M. H., GOTTLIEB, M. S., VOLBERDING, P. A., LASKIN, O. L., LEEDOM, J. M., GROOPMAN, J. E., MILDVAN, D., SCHOOLEY, R. T., JACKSON, G. G., DURACK, D. T., KING, D. & THE AZT COLLABORATIVE WORKING GROUP (1987). The efficacy of azidothymidine (AZT) in the treatment of patients with AIDS and AIDS-related complex: a double-blind, placebo-controlled trial. *New Engl. J. Med.*, **317**, 185–191.
- GLASKY, A. J. & GORDON, J. (1986). Inosiplex treatment of acquired immunodeficiencies: a clinical model for effective immunomodulation. *Meth. Find. exp. clin. Pharmac.*, **8**, 35–40.
- GRIECO, M. H., REDDY, M. M., MAUVER, D., AHUJA, R. R. & MORIARTY, M. L. (1984). *In vivo* immunomodulation by isoprine in patients with acquired immunodeficiency syndrome and related complexes. *Ann. intern. Med.*, **101**, 206–207.
- HADDEN, J. W., HADDEN, E. M. & COFFEY, R. G. (1976). Isoprinosine augmentation of phytohemagglutinin-induced lymphocyte proliferation. *Infect. Immun.*, **12**, 382–387.
- HERSEY, P., BINDON, C., BRADLEY, M. & HASIC, E. (1984). Effect of isoprinosine on interleukin 1 and 2 production and on suppressor cell activity in pokeweed mitogen stimulated cultures of B and T cells. *Int. J. Immunopharmac.*, **6**, 321–328.
- JONES, C. E., DYKEN, P. A., HUTTENLOCHER, P. R., JABBOUR, J. T. & MAXWELL, K. W. (1982). Inosiplex therapy in subacute sclerosing panencephalitis: a multicentre, non-randomised study in 98 patients. *Lancet*, **1**, 1034–1037.
- JOSEPH, M., CAPRON, A., TONNEL, A. B., GOSSET, P. & MEUNIER, C. (1982). Immunomodulating properties of isoprinosine *in vivo* and *in vitro*. *Int. J. Immunopharmac.*, **4**, 285.
- MORIN, A., GRISCELLI, C. & DAGUILLARD, F. (1979). Effets de l'isoprinosine sur l'activation des lymphocytes humains *in vitro*. *Ann. Immun.*, **130**, 541–551.
- MULDOON, R. L., MEZNY, L. & JACKSON, G. G. (1972). Effects of isoprinosine against influenza and some other viruses causing respiratory diseases. *Antimicrob. Ag. Chemother.*, **2**, 224–228.
- NAKAMURA, T., MIYASAKA, N., POPE, R. M., TALAL, N. & RUSSELL, I. J. (1983). Immunomodulation by isoprinosine: effects on *in vitro* immune functions of lymphocytes from humans with autoimmune diseases. *Clin. exp. Immun.*, **52**, 67–74.
- OHNISHI, H., KOSUZUME, H., INABA, H., OHKURA, M., SHIMADA, S. & SUZUKI, Y. (1983). The immunomodulatory action of inosiplex in relation to its effects in experimental viral infections. *Int. J. Immunopharmac.*, **5**, 181–196.
- PEARY, D. L., KOFF, W. L., HYMAN, D. S., *et al.* (1980). Inhibition of lymphocyte proliferative responses by ribavirin. *Infect. Immun.*, **29**, 583–589.
- PEDERSEN, C., SANDSTROM, E., PETERSEN, C. S., NORKRANS, G., GERSTOFT, J., KARLSSON, A., CHRISTENSEN, K. C., HAKANSSON, C., PEHRSON, P. O., NIELSEN, J. O., JURGENSEN, H. J. & THE SCANDINAVIAN ISOPRINOSINE STUDY GROUP (1990). The efficacy of inosine pranobex in preventing the acquired immunodeficiency syndrome in patients with human immunodeficiency virus infection. *New Engl. J. Med.*, **322**, 1757–1763.
- POMPIDOU, A., DELSAUX, M. C., TELVI, L., *et al.* (1985a). Isoprinosine and imuthiol, two potentially active compounds in patients with AIDS-related complex symptoms. *Cancer Res.*, **45**, 4671s–4673s.
- POMPIDOU, A., ZAGURY, D., GALLO, R. C., SUN, D., THORNTON, A. & SARIN, P. S. (1985b). *In-vitro* inhibition of LAV/HTLV-III infected lymphocytes by dithiocarb and inosine pranobex. *Lancet*, **2**, 1423.
- REDFIELD, R. R., WRIGHT, D. C. & TRAMONT, E. C. (1986). The Walter Reed staging classification for HTLV-III/LAV infection. *New Engl. J. Med.*, **314**, 131–132.
- RENOUX, G., RENOUX, M. & DEGENNE, D. (1979a). Suppressor cell activity after isoprinosine treatment of lymphocytes from normal mice. *Int. J. Immunopharmac.*, **1**, 239–241.
- RENOUX, G., RENOUX, M. & GUILLAUMIN, J. M. (1979b). Isoprinosine as an immunopotentiator. *J. Immunopharmac.*, **1**, 337–356.
- REY, A., CUISSOL, D., THIERRY, C., ESTEVE, C. & SERROU, B. (1983). Modulation of human T lymphocyte functions by isoprinosine. *Int. J. Immunopharmac.*, **5**, 99–103.
- ROBERTS, R. B., HESELTINE, P. N. A. & MANSELL, P. N. A. (1987). Ribavirin delays progression of the lymphadenopathy syndrome to the acquired immunodeficiency syndrome. Abstract Book of the IIIrd International Conference on AIDS, 58.
- SCHINAZI, R. F., CANNON, D. L., ARNOLD, B. H. & MARTINO-SALTZMAN, D. (1988). Combination of isoprinosine and 3'-azido-3'-deoxythymidine in lymphocytes infected with human immunodeficiency virus type I. *Antimicrob. Ag. Chemother.*, **32**, 1784–1787.

- SCHULOF, R. S., PARENTI, D. M., SIMON, G. L., PAXTON, H., MEYER, W. A., SCHLESSELMAN, S. B., COURTLESS, J., LELACHEUR, S. & SZTEIN, M. B. (1990). Clinical, virologic, and immunologic effects of combination therapy with ribavirin and isoprinosine in HIV-infected homosexual men. *J. Acquired Immun. Deficiency Syndromes*, **3**, 485–492.
- TOURAINÉ, J. L., HADDEN, J. W. & TOURAINÉ, F. (1980). Isoprinosine-induced T-cell differentiation and T-cell suppressor activity in humans. *Curr. Chem. infect. Dis.*, **2**, 1735–1736.
- TSANG, K. Y., FUDENBERG, P. H., PAN, J. F., GNAGY, M. J. & BRISTOW, C. B. (1983). *In vitro* study on the effects of isoprinosine on immune responses in cancer patients. *Int. J. Immunopharmac.*, **5**, 481–490.
- TSANG, P. H., ROBOZ, J. P. & BEKESI, J. G. (1987). Isoprinosine-induced modulation of immune response in HIV-infected patients: *in vivo* and *in vitro* studies. *EOS J. Immun. Immunopharmac.*, **4**, 177–182.
- TSANG, P. H., SEI, Y. & BEKESI, J. G. (1987). Isoprinosine-induced modulation of T-helper-cell subsets and antigen-presenting monocytes (Leu Me1 + Ia+) resulted in improvement of T- and B-lymphocyte functions *in vitro* in ARC and AIDS patients. *Clin. Immun. Immunopath.*, **45**, 166–176.
- TSANG, P. H., ZANJANI, M. D., WARNER, N. & BEKESI, J. G. (1986). Restoration of impaired B- and T-lymphocyte subsets and functions *in vitro* by isoprinosine in prodromal homosexuals and AIDS patients. *J. clin. Lab. Immun.*, **20**, 159–165.
- VERNON, A. & SCHULOF, R. S. (1987). HIV core antigen in symptomatic ARC patients taking oral ribavirin or placebo. Abstract Book of the IIIrd International Conference on AIDS, 58.
- VOLBERDING, P. A., LAGAKOS, S. W., KOCH, M. A., PETTINELLI, C., MYERS, M. W., BOOTH, D. K., BALFOUR, H. H., REICHMAN, R. C., BARTLETT, J. A., HIRSCH, M. S., MURPHY, R. L., HARDY, D., SOEIRO, R., FISCHL, M. A., BARTLETT, J. G., MERIGAN, T. C., HYSLOP, N. E., RICHMAN, D. D., VALENTINE, F. T., COREY, L. & THE AIDS CLINICAL TRIALS GROUP OF THE NATIONAL INSTITUTE OF ALLERGY AND INFECTIOUS DISEASES (1990). Zivovudine in asymptomatic human immunodeficiency virus infection: a controlled trial in persons with fewer than 500 CD-4 positive cells per cubic millimeter. *New Engl. J. Med.*, **322**, 941–949.
- WALLACE, J. I. & BEKESI, J. G. (1986). A double-blind clinical trial of the effects of inosine pranobex in immunodepressed patients with prolonged generalized lymphadenopathy. *Clin. Immun. Immunopath.*, **39**, 179–186.
- WELLCOME PRODUCT MONOGRAPH (1989). pp. 26–28.
- WIRANOWSKA-STEWART, M. & HADDEN, J. W. (1986). Effects of isoprinosine and NPT 15392 on interleukin-2 (IL-2) production. *Int. J. Immunopharmac.*, **5**, 63–69.
- WYBRAN, J. (1978). Inosiplex, a stimulating agent for normal human T cells and human leukocytes. *J. Immun.*, **121**, 1184–1187.
- ZERIAL, A., & WERNER, G. H. (1981). Effects of immunostimulating agents on viral infections. *Acta Microbiologica Academiae Scientiarum Hungaricae*, **325**, 1981.